

| SEAMK fills        |  |
|--------------------|--|
| Date of arrival    |  |
| Test report number |  |

Customer \_\_\_\_\_

Business ID \_\_\_\_\_

Address \_\_\_\_\_

EDI code (e-invoice address) \_\_\_\_\_

Postal code and city \_\_\_\_\_

E-invoice operator \_\_\_\_\_

Building project, construction ID \_\_\_\_\_

Operator ID \_\_\_\_\_

E-mail address(es) for test report delivery

Additional invoicing information (e.g. project number, reference number etc.)

## Required test

- ☐ Compressive strenght (accredited)
- ☐ Water penetration (accredited)
- ☐ Absolute water content %
- ☐ Other, what: \_\_\_\_\_

## Language for test report

- ☐ Finnish
- ☐ English

## Delivered samples (amount of pieces and in cored cylinders also diameter and date of coring)

\_\_\_\_\_ pcs cylinders 150 x 300 mm \_\_\_\_\_ pcs cubes, edge 100 mm

\_\_\_\_\_ pcs plaster cylinders, d = 105 mm \_\_\_\_\_ pcs cubes, edge 150 mm

\_\_\_\_\_ pcs cored cylinders , d = \_\_\_\_\_ mm, date of coring \_\_\_\_\_

AGE AT TEST \_\_\_\_\_ days

Classification age \_\_\_\_\_ days

| Pool number:                    |           | SEAMK fills           |        |              |                         |            |                     |          |          |                  |
|---------------------------------|-----------|-----------------------|--------|--------------|-------------------------|------------|---------------------|----------|----------|------------------|
| ID code of sample and mould (*) | Cast date | Strength class Cxx/yy | Tester | Date of test | Dimensions<br>d a x b h | Mass<br>kg | Ultimate load<br>KN | L<br>MPa | K<br>MPa | Density<br>kg/m3 |
| -                               |           |                       |        |              |                         |            |                     |          |          |                  |
| -                               |           |                       |        |              |                         |            |                     |          |          |                  |
| -                               |           |                       |        |              |                         |            |                     |          |          |                  |
| -                               |           |                       |        |              |                         |            |                     |          |          |                  |
| -                               |           |                       |        |              |                         |            |                     |          |          |                  |
| -                               |           |                       |        |              |                         |            |                     |          |          |                  |

(\*) An ID code of a calibrated mould is merged into the end of the ID code of the sample according BY65-2021 § 5.1.3, e.g. mould 12 → XXXX-12. It is recommended to use max. three characters to the mould ID code. Samples without a mould ID code will be treated as non-calibrated which are 15 % more expensive due to more measuring work.

Customer's contact person \_\_\_\_\_ Tel. \_\_\_\_\_

Place and date \_\_\_\_\_ Signature \_\_\_\_\_

By signing and sending the order form the subscriber agrees to the general terms and conditions of sale of Seinäjoki University of Applied Sciences: <https://www.seamk.fi/en/aboutus/terms-and-conditions-of-sale/>

Deliver order form with the samples to the testing laboratory (address Juhonkatu 5, Seinäjoki). Order form can be sent also by e-mail ([tilaukset.betoninkoetus@seamk.fi](mailto:tilaukset.betoninkoetus@seamk.fi)). Take a copy or a picture of filled form for yourself. You will have one test report per one order form. Make separate order form per required test or per age at test. **All needed invoicing data must be found from the order form;** we do not process customer's separate invoicing documents.

SEAMK fills: Signature of an authorized tester for impartiality and confidentiality in accordance with the standard. Tester: \_\_\_\_\_ Place and date: Seinäjoki \_\_\_\_\_